WACKER
NEUSON

0008863 101

05.2009

3~Submersible Pumps

3 ~ Tauchpumpen

Bombas Submerjibles, 3 pulsada
Pompes immergées triphaseées

PS 4 7/503HF

Parts Book

Ersatzteile

Lista de Repuestos

Liste de Pieces de Rechange www.wackerneuson.com






Nameplate
Typenschild

Plaque signalétique
Placa de Identificacion

PS 4 7503HF

A nameplate listing the Model Number, Item Number, Revision, and Serial Number is
attached to each unit. Please record the information found on this plate so it will be available
should the nameplate become lost or damaged. When ordering parts or requesting service
information, you will always be asked to specify the model, item number, revision number,
and serial number of the unit.

Ein Typenschild mit Typ, Artikelnummer, Version und Maschinen-Nummer ist an jedem
Gerat angebracht. Die Daten von diesem Schild bitte notieren, damit sie auch bei Verlust
oder Beschadigung des Schildes noch vorhanden sind. Der Typ, die Artikel-Nummer, die
Versions- Nummer und die Maschinen-Nummer sind bei der Ersatzteilbestellung oder
Nachfragen beziiglich Service-Informationen stets erforderlich.

Una placa de identificacion con el modelo, numero de referencia, nivel de revision y nimero
de serie ha sido afiadida en cada maquina. Favor de anotar los datos en la placa en caso
de que la placa de identificacion sea destruida o perdida. En todos los pedidos para
repuestos necesita siempre el modelo, el nimero de referencia, el nivel de revision y el
ndmero de serie de la maquina en cuestion.

Une plaque signalétique mentionnant le modéle, le numéro de référence, le niveau de
revision et le numéro de série est fixée sur chaque machine. Veuillez noter les informations
relevées sur cette plaque de fagon a ce qu’'elles soient toujours disponibles si la plaque
signalétique venait a étre perdue ou endommagée. Lorsq ue vous commandez des pieces
détachées ou vous sollicitez des informations aprés-vente, on vous demandera toujours de
préciser le modele, le numéro de référence, le niveau de revision et le numéro de série de
la machine.

My machine’s numbers are / Die Nummern meines Gerates sind /
Los nimeros de mi maquina son / Les numéros de ma machine son :

Model Revision
Typ Version
Modelo Nivel de revision
Modéle Niveau de revision
I | — — | |
Iltem No. Serial No.
Artikel-Nr. Maschinen-Nr.
NuUmero de referencia Numero de Serie
Numeéro de référence Numeéro de Série

0008863 - 101 3



Part Numbers - Boldface

Fettgedruckte Artikelnummern P TRl
NUumeros de partes en negritas

Numéros de piece - en caracteres gras

Part Numbers appearing in boldface type are recommended spare parts. This means that
these parts are subject to wear under normal operating conditions and may require periodic
service or replacement. It is recommended that these items be stocked to meet the
expected service requirements of this model. Actual stocking quantities of these and other
parts used in more extensive repairs will depend on the service practices of each customer.

Bei den in den Ersatzteillisten fettgedruckten Nummern handelt es sich um empfohlene
Ersatzteile. Dies bedeutet, daR diese Teile bei normalen Anwendungsbedingungen
nattrlicher Abnutzung ausgesetzt sind und gelegentlich ersetzt oder Uberarbeitet werden
mussen. Es wird geraten, diese Teile auf Lager bereit zu haben, um fiir Service-Arbeiten an
diesem Gerat vorbereitet zu sein. Lagerbestéande fir diese und andere Teile, welche fir
ausgiebigere Reparaturarbeiten benétigt werden, kénnen je nach Service-Gewohnheiten
der einzelnen Kunden variieren.

Los numeros de partes en negritas en las Listas llustradas de Partes son los repuestos
recomendados, ésto quiere decir que estas partes se desgastaran bajo circunstancias de
funcionamiento normales y pueden requerir servicio periédico o su reemplazo. Se
recomienda que el cliente mantenga un abastecimiento adecuado de estas partes para
poder satisfacer la demanda requerida por el servicio a la maquina. La cantidad de
repuestos que el cliente necesitara para reparaciones dependera de la péliza de servicio de
cada cliente.

Les numéros de piéces imprimés en caractéres gras dans les Listes des Pieces Détachées
de ce manuel sont les piéces détachées recommandées par la Wacker. Cela veut dire que
ces pieces sont sujettes a usure dans des conditions de travail normales et peuvent
nécessiter de I'entretien ou leur remplacement. Nous recommandons que vous disposez
d’'un stock de ces piéces pour pouvoir satisfaire la demande d’entretien de cette machine.
Le client doit decider lui-méme de la quantité exacte de piéces de rechange qu'il disposera
dans ses stocks.

4 0008863 - 101



PS 4 7503HF

Pump Components

Bestandteile der Pumpe

Piezas de la Bomba

Parties Constituantes de la Pompe

Accessories
Sonderzubehor
Accesorios
Accessoires

Pump Accessories
Pumpen-Sonderzubehor
Accesorios de Bomba
Accessoires de Pompe

0008863 - 101

Table of Contents
Inhaltsverzeichnis
Indice

Table des matiéeres

12

14



Pump Components

Bestandteile der Pumpe

Piezas de la Bomba

Parties Constituantes de la Pompe

PS 4 7503HF

oy 3 o !
! :. - f 31? i\ | 23
75 —b — : 34
K;/J N © 35
76— o 76 528 @&

N @
m—4 m»TQ g O—100

T *
85 (S
574

wc_ex0008856101_01

6 0008863 - 101



PS 4 7503HF

Pump Components

Bestandteile der Pumpe

Piezas de la Bomba
Parties Constituantes de la Pompe

- o Measurem./Abm. Norm
Ref. Part No. Qty. | Description Descripcion
Pos.| Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Sehmierstort
Electrical plug Enchufe 12,0-16,0A
0 (0127303 1 Stecker Fiche
Float Flotador
0 (0127557 | 1 Schwimmer Flotteur
Plate Placa
0 (0152282 1 Platte Plaque
M10 x 45
1 |o150731] 4 | Bolt hor '
Bolzen Boulon
Lock washer Federring M10
2 | 0150764 | 4 Federring Rondelle de ressort
Bracket Soporte
3 [0150645| 1 Konsole Support
Handle Manija
4 10162542| 1 Handgriff Poignée
Power cable Cable
5 (0152318 1 Zuleitungskabel Cable
Sleeve Manguito
6 (0150452 | 1 Hiilse Douille
Clip Clip
710150450 1 |~y Clip
Nut Tuerca M6
8 (0150744 | 1 Mutter Ecrou
Bolt Perno M6 x 15
9 |0150715| 1 Bolzen Boulon
Chain Cadena
10 | 0150665 1 Kette Chaine
Hook Gancho
1110150458 | 1 | \joken Croc
M8 x 50
12 0150722 4 | BOlt hor '
Bolzen Boulon
Casing Envoltura
13 10150423 1 Umhiillung Gaine
Bushing Buje
15|0150422| 1 Buchse Douille
Cover Tapa
16 [ 0150427 | 1 Deckel Couvercle
Terminal post Terminal
1710150820 8 | \y:inkelstecker Borne d'attache
Splice terminal Terminal de unién
1810150428 4 StoRRklemme Borne de jointure
Heat shrink tube Tubo de contraccion
20 10150412 1 Schrumpfschlauch Tube rétréci
Heat shrink tube Tubo de contraccion
21101504151 1 | senrumpfschlauch Tube rétreci
M10 x 30
22 [0150728| 4 | Bolt por '
Bolzen Boulon
Washer Arandela M10
2310150761 | 4 Scheibe Rondelle
24 | 0152378 1 Coupling Acoplamiento
Kupplung Accouplement

0008863 - 101




Pump Components

Bestandteile der Pumpe

Piezas de la Bomba

Parties Constituantes de la Pompe

PS 4 7503HF

oy 3 o !
! :. - f 31? i\ | 23
75 —b — : 34
K;/J N © 35
76— o 76 528 @&

N @
m—4 m»TQ g O—100

T *
85 (S
574

wc_ex0008856101_01

8 0008863 - 101



Pump Components

PS 4 7503HF .
Bestandteile der Pumpe
Piezas de la Bomba
Parties Constituantes de la Pompe
e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Bolt Perno M10 x 15
26 10150725| 2 Bolzen Boulon
27 |0150737] 1 | Bott pemo
Bolzen Boulon
Lock washer Federring M10
28 10150764 1 Federring Rondelle de ressort
29 | 0162534 | 1 Motorhou__smg Caja del motor
Motorgehéause Cage du moteur
Switch-thermal Interruptor térmico
810162543 1 Thermoschalter Thermorupteur
Screw Tornillo M4 x 12
820150783 2 Schraube Vis
Ground wire Alambre a tierra
3310152321} 1 Erdungsdraht Fil de masse
Screw Tornillo M4 x 6
3410150779 1 Schraube Vis
Spring washer Arandela de resorte
350150769 1 Tellerfeder Ressort Belleville
Ball bearing Rodamiento de bolas
3610150559 1 Kugellager Roulement a billes
Protection plate Placa de proteccion
380162537 1 Schutzplatte Plaque de protection
Rotor Rotor
39 (0162544 | 1 Rotor Rotor
Key Llave
40 101508021 1 | gepjssel Clé
Stator Estator
4110162545/ 1 Stator Stator
43 | 0162546 | 1 Motorhou__smg Caja del motor
Motorgehause Cage du moteur
Bolt Perno M10 x 45
4410150731 4 Bolzen Boulon
Lock washer Federring M10
4510150764 4 Federring Rondelle de ressort
Bolt w/washer Perno con arandela
4610162547 4 Bolzen mit Scheibe Boulon avec rondelle
48 | 0150562 | 1 Ball bearing Rodamlentqde_‘ bolas
Kugellager Roulement & billes
Housing Caja
5110150617} 1 Gehéause Carter
Screw Tornillo
5210150735 1 Schraube Vis
Mechanical seal Sello mecanico
53 10150507 1 Gleitringdichtung Garniture mécanique
Housing Caja
5810150512 1 Gehéause Carter
Lock washer Federring M8
5910150763| 4 Federring Rondelle de ressort
M8 x 25
60 |0150719| 4 | BOlt Perno X
Bolzen Boulon

0008863 - 101




Pump Components

Bestandteile der Pumpe

Piezas de la Bomba

Parties Constituantes de la Pompe

PS 4 7503HF

oy 3 o !
! :. - f 31? i\ | 23
75 —b — : 34
K;/J N © 35
76— o 76 528 @&

N @
m—4 m»TQ g O—100

T *
85 (S
574

wc_ex0008856101_01

10 0008863 - 101



Pump Components

PS 4 7503HF ;
Bestandteile der Pumpe
Piezas de la Bomba
Parties Constituantes de la Pompe
e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Oil plug Tapoén roscado
6210150885| 1 Schraubverschiuf? Bouchon
63 | 0150648 | 1 | Sleeve Manguito
Hilse Douille
Volute Voluta
64 10150465| 1 Spiralgehause Volute
Lock washer Federring M10
650150764 2 Federring Rondelle de ressort
Bolt Perno M10 x 150
66 |0150742| 2 Bolzen Boulon
68 | 0150511 | 1 | Sealingring Sealing ring
Sealing ring Sealing ring
Shim Laminita
69 10150540| 1 Ausgleichscheibe Cale
Impeller Impulsor
7010152323 ] 1 Pumpenlaufrad Rotor avec aubes
Cover Tapa
71101505421 1 Deckel Couvercle
Nut Tuerca M20
7210150749\ 1 | \itter Ecrou
M20
73 | 0150756 | 1 Acorn nut Tuerca
Hutmutter Ecrou
Cover Tapa
7510150492 1 Deckel Couvercle
Washer Arandela M10
76 10150761| 9 Scheibe Rondelle
Bolt Perno M10 x 25
7r|01s0727) 3 Bolzen Boulon
79 | 0150786 | 3 Stud‘bolt Perno prisionero
Gewindebolzen Boulon
Strainer Tamizador
80 (0150494 | 1 Sieb Tamis
Plate Placa
8110150545 1 Platte Plague
Nut Tuerca M10
8310150747 3 Mutter Ecrou
Screw Tornillo M5 x 6
8410150776 2 Schraube Vis
Plate Placa
8510150516 1 Platte Plaque
Screw Tornillo
86 | 0150775| 6 Schraube Vis
Retaining plate Placa de retencién
8710150519 1 Lagerplatte Plaque d'arrét
- - - - - 11
88 | 0054345 | 1 Quick disconnect coupling Acoplamiento rapido 0
Schnellverschluf3 Raccord express
Coupling Acoplamiento
8910152379 1 Kupplung Accouplement
Gasket & O-Ring Set Juego de juntas/anillos-O
100101630271 1 Dichtungs- u. O-Ringsatz Jeu de joints

0008863 - 101

11




Accessories
Sonderzubehor
Accesorios
Accessoires

00000000000



Accessories

PS 4 7503HF =
Sonderzubehdr
Accesorios
Accessoires
e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Clamp Abrazadera 4-1/2
112005959 1 Schelle Agrafe
i i 101mm/4i
> |oo28074| 1 | Coupling Acoplamiento 01mm/4in
Kupplung Accouplement
Coupling Acoplamiento 101mmy/4in
410051451 1 Kupplung Accouplement
i i 101mm/4i
5 0051454 1 Coupling Acoplamiento 01mm/4in
Kupplung Accouplement
Quick disconnect coupling Acoplamiento rapido 101mm/4in
6 10070341 1 Schnellverschlufl Raccord express
Suction hose Manguera de succion 4 x 240in
70028070 1 Saugschlauch Tuyau de succion
Discharge hose Manguera de descarga 4in
8 0028069 1 Druckschlauch Tuyau d'écoulement
Coupling Acoplamiento 101mm/4in
9 10028075 1 Kupplung Accouplement
Gasket Junta
1010053389 1 Dichtung Joint
Gasket Junta
1110028076 1 Dichtung Joint
- - - - p— 110
12 | 0054345 | 1 Quick disconnect coupling Acoplamiento rapido
Schnellverschluf Raccord express
Gasket Junta 110
1310059980 1 Dichtung Joint
Puller Extractor
1410151080 1 Abzieher Appareil de traction

0008863 - 101

13




00000000000



Pump Accessories

PS 4 7503HF "
Pumpen-Sonderzubehor
Accesorios de Bomba
Accessoires de Pompe
e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant

Torque/Drehm.

Barbed hose coupling

Acoplamiento de mangueras con puas

0 [0152385| 1 Schlauchkupplung mit Stecknippel ﬁ\;:ﬁrc])glr:élementdetuyauavecraccord
o |ouszasz| 1 | Babedbosecouping L A men:de iy avec raccora

cannelé
oo |Gt R
2 | 2005597 | 1 g'c?]’zl‘l’e ﬁg:gfzeadera
> o+ | T R
4 0080713 1 S.iﬂiﬁﬁg Junta
5 |0078034| 1 gﬁﬁ%ﬁﬁ&iﬁiﬂﬂﬁﬁ coupling ggzgﬁrémiggé?eﬁspido 153mm/Gin
6 |0078033| 1 g;'}%';ﬁ\‘;“;g&?ﬁ% coupling ézggl(?rr:;i:)r:;cr)ersélspido 153mm/6in NPT
7 loo78032]| 1 (S?;'fn';ﬁ\'licrgzmcé coupling ggzglcirgi:;;?e?spido 153mm/6in
8 |0078036| 1 ES;SI'L“ngg ﬁggg&r}gﬁggt 153mm/6in
9 |0078037| 1 Rubber washer Arandela de goma 153mm/6in

Gummischeibe

Rondelle de caoutchouc

0008863 - 101

15

Schmierstoff




WACKER
NEUSON

Wacker Neuson SE - PreuRenstraBe 41 - 80809 Minchen - Tel.: +49-(0)89-35402-0 - Fax: +49-(0)89-35402-390
Wacker Neuson Corporation - P. O. Box 9007 - Menomonee Falls, WI 53052-9007 - Tel.: (262)-255-0500 - Fax: (262)-255-0550
Wacker Neuson Ltd. - Tower 1, Grand Century Place - 193 Prince Edward Road West - Mongkok, Kowloon - Hong Kong, VR China - Tel: +852-3605 5360, Fax: +852-2406 6021



